
 

www.dep.state.fl.us

FLORIDA DEPARTMENT OF 
ENVIRONMENTAL PROTECTION 

  Southwest District Office 
13051 North Telecom Parkway 

Temple Terrace, Florida 33637-0926 

RICK SCOTT 
GOVERNOR 

 
CARLOS LOPEZ-CANTERA

LT. GOVERNOR 
 

JONATHAN P. STEVERSON 
SECRETARY

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FL0128775 (Major) 
Pinellas County Utilities FILE NUMBER: FL0128775-011-DW1P/NR 

EFFECTIVE DATE: June 2, 2015 
RESPONSIBLE OFFICIAL: EXPIRATION DATE: June 1, 2020 
Robert M. Powell, Director of Utilities 
6730 142nd Avenue North 
Largo, Florida  33771 
(727) 582-2304 
rpowell@co.pinellas.fl.us  

FACILITY:  

William E. Dunn WRF 
4111 Dunn Drive 
Palm Harbor, FL 34683 
Pinellas County 
Latitude: 286' 36.2416" N Longitude: 8245' 49.0933" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant 
Discharge Elimination System.  This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit.  The above named permittee is hereby authorized to operate the facilities in accordance with the documents 
attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

Operation of an existing 9.0 million gallons per day (MGD) annual average daily flow (AADF), type I, five-stage Bardenpho 
activated sludge, advanced domestic wastewater treatment plant consisting of: headworks with mechanical screening and 
induced vortex grit removal; two parallel Bardenpho trains consisting of two fermentation basins of 0.76 million gallons (MG) 
total volume, two first anoxic basins of 1.69 MG total volume, three oxidation reactors of 5.81 MG total volume, two second 
anoxic basins of 1.88 MG total volume, and two re-aeration basins of 0.22 MG total volume; six final clarifiers of 3.6 MG total 
volume and 30,600 ft2 total surface area; four automatic backwash filters of 3,200 ft2 total surface area; and two chlorine contact 
chambers of 0.325 MG total volume.   
 
The residuals handling components consist of a rotary drum thickener with polymer feed system, two aerated sludge holding 
tanks of 0.44 MG total volume and two belt filter presses with polymer addition.  Residuals are transported to a permitted 
Residuals Management Facility for further treatment and disposal.   
 
The plant is a dual train facility with the exception of the headworks.  Filter backwash and belt filter press washwater are 
returned to the headworks downstream of flow measurement and sampling.  Alum and/or polymer feed are available on a 
standby status for solids control and polymer is available for the residuals handling processes.  Effluent quality is continuously 
monitored for turbidity as a measure of total suspended solids (TSS) and chlorine residual is continuously monitored as a 
measure of disinfection effectiveness.  Two autostart standby generators (1,000 KW each) are available as an alternative power 
source.   
 
Effluent failing to meet Part III public access quality standards is directed by means of an automatic valve system to a lined 
reject storage pond of 17 MG total volume.  Effluent which meets Part III quality standards is stored on site in a lined reclaimed 
water storage pond of 64 MG total volume.  The on-site storage is controlled, sequenced and operated according to procedures 



PERMITTEE: Pinellas County Utilities PA NUMBER: FL0128775-011-DW1P/NR 
FACILITY: William E. Dunn WRF  

 
 

 

2

set forth in the plant Operating Protocol in order to assure maximum reliability and safeguards on the quality of the reclaimed 
water.  The Part III reclaimed water is transferred to the Northwest Pinellas Master Reuse System (R-001) as described below. 
 
After Modifications: 
 
The existing mechanical bar screens at the Headwords structure will be replaced with new bar screens that will provide a higher 
capture rate of solids. 
 
The existing 200 gpm Rotary Drum Thickener (RDT) and polymer feed system will be replaced with two (2) new 400 gpm 
RDTs with polymer feed system.  Only one (1) RDT will be operated at a time.  The second RDT will provide Class 1 
redundancy to this part of the residuals handling process. 
 
A new gaseous chlorine disinfection facility is scheduled for construction to replace the aging building and appurtenances. 

REUSE OR DISPOSAL: 

Land Application R-001:  The Northwest Pinellas Master Reuse System is an existing 12.8 MGD AADF permitted capacity 
slow-rate public access system.  The reuse system is generally located in northern Pinellas County and is composed primarily 
of spray irrigation of golf courses, common areas, residential subdivisions, parks, schools, athletic facilities and various other 
public and private parcels.  Additional reclaimed water meeting Part III Public Access standards is provided by two existing 
separately permitted facilities:  City of Clearwater Master Reuse System (FL0186261) – 3.0 MGD AADF and City of Oldsmar 
AWWTF (FL0027651) – 0.800 MGD AADF.  The major master reuse system existing and potential users are listed in Section 
IV of this permit.  Reclaimed water may be stored in irrigation lakes, as described below and as limited in Section I.A.11.  

Irrigation storage lakes R-001:  Reclaimed water is discharged for storage into the irrigation and stormwater storage lake 
systems at Highlands of Innisbrook Golf Course, Copperhead Golf Course, Tarpon Woods Golf Course, East Lake Woodlands 
Golf Course, and Highlands Lakes Red Golf Course.  The storage lake systems may intermittently overflow through control 
structures during storm events at the following locations:  

Name of Storage Lake System Lake Overflow Location Latitude/Longitude Receiving Water Body 

Highlands of Innisbrook Golf Course  D-001 28º 06' 15" N, 82º 45' 27" W St Joseph Sound 

Copperhead Golf Course Back 9 Lake  D-002 28º 06' 40" N, 82º 45' 07" W St Joseph Sound 

Copperhead Golf Course Front 9 Lake  D-003 28º 06' 40" N, l82º 45' 07" W St Joseph Sound 

Tarpon Woods Driving Range Lake  D-004 28º 05' 22" N, l 82º 40' 29" W Brooker Creek 

Tarpon Woods Back Pond D-005 28º 05' 22" N, 82º 40' 29" W Brooker Creek 

East Lake Woodlands North Pond  D-006 28º 04' 36" N, 82º 41' 15" W Brooker Creek 

East Lake Woodlands Maintenance Area Pond D-007 28º 04' 36" N, 82º 41' 15" W Brooker Creek 

Highland Lakes Red Golf Course  D-008 28º 04' 46" N, 82º 41' 02" W Lake Tarpon Canal 

 
IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part IX on pages 3 through 23 of this permit.



PERMITTEE: Pinellas County Utilities PA NUMBER: FL0128775-011-DW1P/NR 
FACILITY: William E. Dunn WRF  

 
 

 

3

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Reuse and Land Application Systems 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water 
to Reuse System R-001.  Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with Permit 
Condition I.B.8.: 

   Reclaimed Water Limitations Monitoring Requirements  

 
Parameter 

 
Units 

 
Max/
Min 

 
Limit 

 
Statistical Basis 

 Frequency of 
Analysis 

 
Sample Type 

Monitoring  
Site Number 

 
Notes 

Flow 
MGD 

Max
Max 

12.8 
Report 

Annual Average 
Monthly Average 

Monthly Calculated FLW-05  

Flow (William E. Dunn) MGD Max 9.0 Annual Average Monthly Calculated FLW-02  

Flow 
MGD Max Report Monthly Average Continuous 

Recording Flow Meter with 
Totalizer 

FLW-02 
See 

I.A.B.4 
Flow (City of Clearwater) MGD Max 3.0 Annual Average Monthly Calculated FLW-03  

Flow 
MGD Max Report Monthly Average Continuous 

Recording Flow Meter with 